CERTIFICATION TEST REPORT

Report Number. : 11494246-E1V3

Applicant : SATELLITE TRACKING OF PEOPLE LLC
1212 NORTH POST OAK RD,
HOUSTON, TX, 77055, U.S.A

Model : SoberTrack
FCCID : S5EST10417
ICID : 9086A-ST10417
EUT Description : SoberTrack Portable Alcohol Product
Test Standard(s) : FCC 47 CFR PART 15 SUBPART C

INDUSTRY CANADA RSS-210 ISSUE 9
INDUSTRY CANADA RSS-GEN ISSUE 4

Date of Issue:
Tuesday, April 25, 2017

Prepared by:

UL Verification Services Inc.
47173 Benicia Street
Fremont, CA 94538, U.S.A.
TEL: (510) 771-1000
FAX: (510) 661-0888

NVIAD

NVLAP LAB CODE 200065-0



REPORT NO: 11494246-E1V3 DATE: April 25, 2017
FCC ID: S5EST10417 IC: 9086A-ST10417

REPORT REVISION HISTORY

Issue
Rev. Date Revisions Revised By
Vi 03/13/17 Initial Issue C. Vergonio
V2 04/05/17 Updated Section 2.1 IC test sites. C. Vergonio
V3 04/25/17 Updated Section 5.3.1. C. Vergonio
Page 2 of 29
UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701l

47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 11494246-E1V3 DATE: April 25, 2017
FCC ID: S5EST10417 IC: 9086A-ST10417

TABLE OF CONTENTS

REPORT REVISION HIST O RY . oititiiiiiei ettt ettt ettt ettt et ettt et et et et et et e enreaeeaaenrenns 2
T A B LE OF CON T EN T S Lottt et e e et ettt et e e st st et s e s ta s et e enraa st etsasaasnesnees 3
1. ATTESTATION OF TEST RESULT S ...ttt e s e e r e e e e 4
2. SUMMARY OF TESTING . ..ottt ittt ettt ettt et st st st sttt s eaeenrenreaaerrenrennes 5
2.1. FACILITIES AND ACCREDITATION ...euiiiiiiii ittt e e s e e e st s anaanas 5
2.2, SUMMARY TABLE ... oottt e e et e e e et e easaanas 6
2.3. TEST METHODOLOGY ..ottt et e e et e e et et e e e e b s e a e s b et eaaanas 7
2.4, CALIBRATION AND UNCER T AIN T Y ottt ettt ettt e et taetaeen s aaa st esseanaansaneenas 7
2.1. MEASUREMENT METHOD ... ouieiiiieieee ettt e et e e e e naanas 8
2.2. TEST AND MEASUREMENT EQUIPMENT ...t 9
3. EQUIPMENT UNDER TEST ..ottt e et e et e e et s e e e e e s e e e eanaaeeeenes 10
3.1, EUT DESCRIPTION ...ttt e e e et e e et et e s e s e e e e e e aneens 10
3.2. MAXIMUM RADIATED E-FIELD STRENGTH ...ttt 10
3.3. DESCRIPTION OF AVAILABLE ANTENNAS ... 10
3.4. SOFTWARE AND FIRMWARE ... 10
3.5. WORST-CASE CONFIGURATION AND MODKE ..ot 10
3.6. DESCRIPTION OF TEST SETUP ... 11
4, ANTENNA PORT TEST RESULT S Lottt ettt e e e e renns 13
4.1, ONTIME, DUTY CYCLE ... oot 13
4.2. 20 dB BANDWIDTH AND 99% BANDWIDTH ....couoiitiiieeeeeeeee et 14
. RADIATED TEST RESUL TS oottt et ettt e it et e e a e et s e s e eaeens 15
5.1. LIMITS AND PROCEDURE ... oottt e et et e e e e 15
5.2. TRANSMITTER ABOVE 1 GHaZ ....ceieii e e e 17
5.3.  TRANSMITTER BELOW 1 GHZ....cuiiniiiiiiee et 19
5.3.1. FUNDAMENAL FREQUENCY RADIATED EMISSION .......ccovviiiiiiiiieceeeceeeeeen, 19
5.3.2. SPURIOUS EMISSIONS 30 TO 1000 MHZ ...covieiieeeeee e 20
5.3.3. SPURIOUS EMISSIONS O KHZ TO S0 MHZ ... 22

6. AC POWER LINE CONDUCTED EMISSIONS .....ouiii et 24
R S Y i B O 1 o [ O 1 T 27

Page 3 of 29
UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701l

47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 11494246-E1V3 DATE: April 25, 2017
FCC ID: S5EST10417 IC: 9086A-ST10417

1. ATTESTATION OF TEST RESULTS

COMPANY NAME: SATELLITE TRACKING OF PEOPLE LLC
EUT DESCRIPTION: SoberTrack Portable Alcohol Product
MODEL: SoberTrack
SERIAL NUMBER: 834167
DATE TESTED: MARCH 07 - 08, 2017
APPLICABLE STANDARDS
STANDARD TEST RESULTS
CFR 47 Part 15 Subpart C Pass
INDUSTRY CANADA RSS-210 Issue 9 Pass
INDUSTRY CANADA RSS-GEN Issue 4 Pass

UL Verification Services Inc. tested the above equipment in accordance with the requirements
set forth in the above standards. All indications of Pass/Fail in this report are opinions
expressed by UL Verification Services Inc. based on interpretations and/or observations of test
results. Measurement Uncertainties were not taken into account and are published for
informational purposes only. The test results show that the equipment tested is capable of
demonstrating compliance with the requirements as documented in this report.

Note: The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein. This document may not be altered or
revised in any way unless done so by UL Verification Services Inc. and all revisions are duly
noted in the revisions section. Any alteration of this document not carried out by UL Verification
Services Inc. will constitute fraud and shall nullify the document. This report must not be used
by the client to claim product certification, approval, or endorsement by NVLAP, NIST, any
agency of the Federal Government, or any agency of any government.

Approved & Released For
UL Verification Services Inc. By: Tested By:

e
< -
Charles Vergonio Jason Qian
WISE Project Lead WISE Laboratory Engineer
UL Verification Services Inc. UL Verification Services Inc.
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2. SUMMARY OF TESTING
2.1. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 47173 and 47266
Benicia Street, Fremont, California, USA. Line conducted emissions are measured only at the
47173 address. The following table identifies which facilities were utilized for radiated emission
measurements documented in this report. Specific facilities are also identified in the test results
sections.

47173 Benicia Street 47266 Benicia Street
] Chamber A(IC: 2324B-1) | [ ] Chamber D(IC: 22541-1)
[ ] Chamber B(IC: 2324B-2) | [ | Chamber E(IC: 22541-2)
[ ]
[]

X] Chamber C(IC: 2324B-3) Chamber F(IC: 22541-3)
Chamber G(IC: 22541-4)
[ ] Chamber H(IC: 22541-5)

UL Verification Services Inc. is accredited by NVLAP, Laboratory Code 200065-0. The full
scope of accreditation can be viewed at http://ts.nist.qov/standards/scopes/2000650.htm.
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2.2. SUMMARY TABLE

FCC Part |RSS Section (s) Test Description Test Limit Test Condition | Test Result
Section
15.207 RSS-GEN 8.8 AC.quer Line conducted Section 6 Conducted Pass

emission

15.249 () RSS-210 Field Strength of Fundamental < 50mV/m Pass
15.205, Radiated
15.209, |RSS-GEN 8.9/7 |Radiated Spurious Emission < 54dBuV/m Pass
15.249
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2.3. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.10-2013,
FCC CFR 47 Part 2, FCC CFR 47 Part 15, RSS-GEN Issue 4, and RSS-210 Issue 9.

2.4. CALIBRATION AND UNCERTAINTY
MEASURING INSTRUMENT CALIBRATION
The measuring equipment utilized to perform the tests documented in this report has been
calibrated in accordance with the manufacturer's recommendations, and is traceable to
recognized national standards.
SAMPLE CALCULATION
Where relevant, the following sample calculation is provided:

Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) +

Cable Loss (dB) — Preamp Gain (dB)
36.5 dBuV + 18.7 dB/m + 0.6 dB — 26.9 dB = 28.9 dBuV/m

MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER UNCERTAINTY
Conducted Disturbance, 9KHz to 0.15 MHz 3.84 dB
Conducted Disturbance, 0.15 to 30 MHz 3.65dB
Radiated Disturbance, 9KHz to 30 MHz 3.15dB
Radiated Disturbance, 30 to 1000 MHz 5.36dB
Radiated Disturbance,1000 to 18000 MHz 4.32 dB
Radiated Disturbance, 18000 to 26000 MHz 4.45 dB
Radiated Disturbance,26000 to 40000 MHz 5.24 dB

Uncertainty figures are valid to a confidence level of 95%.
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2.1. MEASUREMENT METHOD

On time and duty cycle: ANSI C63.10-2013, Section 11.6.

Radiated emissions: ANSI C63.10-2013, Sections 6.5 and 6.6.

Occupied bandwidth (99% dB): ANSI C63.10-2013, Sections 6.9.3.

AC Power Line Conducted Emissions: ANSI C63.10-2013 Section 6.2.
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2.2.

TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this

report:

Test Equipment List

Description Manufacturer Model T Cal Date Cal Due
Number
PXA Spectrum Analyzer, .
3Hz to 44GHz Agilent N9030A 905 01/11/17 01/11/18
PXA Spectrum Analyzer, .
3H7 to 44GHz Agilent N9030A 908 04/13/16 04/13/17
Horn Antenna, 1-18GHz ETS Lindgren 3117 346 01/30/17 | 01/30/18
Antenna, Broadband Hybrid Sunol Sciences JB1 408 11/10/16 11/10/17
30MHz to 2000MHz
Loop Antenna EMCO 6502 1616 12/12/16 12/12/17
Amplifier, 1-26.5GHz Miteq AFS42-00101800-25-5-42 1165 08/01/16 08/01/17
Amplifier, 1 to 8GHz Miteq AMF-4D-01000800-30-29P 1170 04/28/16 04/28/17
Amplifier, 10KHz to 1GHz, 32dB Keysight 8447D 300 11/10/16 11/10/17
P-Series Power Meter Keysight N1911A 1264 07/08/16 07/08/17
Wideband Power Sensor .
50MHz - 18GHz Agilent N1921A 1224 03/22/16 03/22/17
EMI Receiver Rohde & Schwarz ESR-EMI 1436 12/19/16 12/19/17
LISN FISCHER FCC-LISN-50/250-25-2-01 1310 06/08/16 06/08/17
Test Software List

Description Manufacturer | Model Version

Radiated Software UL UL EMC Ver 9.5 Apr 26, 2016

Antenna Port Software UL UL RF Ver 6.0 Jan 18, 2017
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3. EQUIPMENT UNDER TEST
3.1. EUT DESCRIPTION

The SoberTrack is primarily a handheld alcohol detection device used to perform several
regularly scheduled or random sobriety tests on the user. The device includes camera which is
used to take still and/or video images of the user whilst performing the sobriety test. The
pictures and test results are sent back to central gateway using GSM/CDMA wireless networks
once the tests have been completed. Additionally, video may be saved to an SD Card. The RF
915MHz functionality in SoberTrack enables the short-range communication between
SoberTrack and its optional accessories when used. SoberTrack will transmit its ID and limited
status data.

3.2. MAXIMUM RADIATED E-FIELD STRENGTH

The transmitter has a maximum peak E-field as follows:

Frequency Range Output Peak E-Field
Strength
(MHz) (dBuV/m)
915 74.09
3.3. DESCRIPTION OF AVAILABLE ANTENNAS

The radio utilizes flexible ultra wideband antenna, with a maximum gain of 1dBi.

3.4. SOFTWARE AND FIRMWARE

The firmware installed in the EUT during testing was 01.24.

3.5. WORST-CASE CONFIGURATION AND MODE

Radiated emission and power line conducted emission were performed with the EUT set to
transmit at the channel with highest output power as worst-case scenario.

The fundamental of the EUT was investigated in three orthogonal orientations X, Y, Z, it was
determined that X orientation was worst-case orientation; therefore, all final radiated testing was
performed with the EUT in X orientation.
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3.6. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

AC Adapter Spry Power Products | PA1015-120HUB125 | B20160900054503 N/A

I/O CABLES

1 DC 1 12v DC Unshielded 2

TEST SETUP

Set the EUT to TX Continuous mode, and EUT was connected to an AC adapter to transmit a
continuous RF signal.
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SETUP DIAGRAM FOR RADIATED TESTS

AC Adapter

AC MAINS
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4. ANTENNA PORT TEST RESULTS

4.1.

LIMITS

None; for reporting purposes only.

ON TIME, DUTY CYCLE

ON TIME AND DUTY CYCLE RESULTS

Mode ON Time| Period |Duty Cycle Duty Duty Cycle 1/B
B Cycle | Correction Factor|Minimum VBW
(msec) | (msec) | (linear) (%) (dB) (kHz)
915MHz 10.000 10.000 1.000 100.00% 0.00 0.010
DUTY CYCLE PLOTS
DUTY CYCLE PLOT
' Keysight Spectrum Analyzer - 50818_JQ i =
L RF 500 DC | Mv_n Tvp;.: é’hs [12:08:24 P\-I‘i-larUE 20:1‘ Fuquency
PNO: Fast —»— Trig: FreeRun TYPE| WA
IFGain:Low Atten: 10 dB peT|P
Auto Tune|
10 derdiv. Ref 0.00 dBm
Log
Center Freq
915.000000 MHz
StartFreq
915.000000 MHz
Stop Freq
915.000000 MHz
CF Step|
8.000000 MHz|
|Auto Man
Freq Offset|
0Hz
Scale Type
Center 915.000000 MHz Span 0 Hz||L°8 Lin|
Res BW 8 MHz #VBW 50 MHz Sweep 10.00 ms (1001 pts) \
MSG %S]!\TUS
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4.2.

LIMITS

None; for reporting purposes only.

20 dB BANDWIDTH AND 99% BANDWIDTH

RESULTS
Frequency | 20 dB Bandwidth | 99% Bandwidth
(MH2) (kHz) (kHz)
915 318.2 345.9
l; Keysight Spectrum Analyzer - S0813_JQ [E=m=2
L RF 500 DC SENSE:INT Al 12:22:26 PM Mar 08, 2017
| Center Freq: 915.000000 MHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>10110
#IFGain:Low #Atten: 10 dB Radio Device: BTS
10 dBIdiv Ref -20.00 dBm
Log
Center Freq|
915.000000 MHz|
Center 915 MHz Span 1 MHz CF Step
#Res BW 10 kHz #VBW 30 kHz Sweep 12.4 ms 100000 kHz|
Auto Man|
Occupied Bandwidth Total Power -41.9 dBm
345.90 kHz Freq Offset|
Transmit Freq Error 283 Hz % of OBW Power 99.00 % 0Hz
x dB Bandwidth 318.2 kHz x dB -20.00 dB
Mse g/status
915MHz
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5. RADIATED TEST RESULTS

5.1. LIMITS AND PROCEDURE

LIMITS

FCC 15.249

IC RSS-210

IC RSS-GEN Clause 8.9 (Transmitter)
IC RSS-GEN Clause 7 (Receiver)

Operation within the bands 902-928 MHz, 2400-2483.5 MHz, 5725-5875 MHZ, and 24.0—

24.25 GHz.

(a) Except as provided in paragraph (b) of this section, the field strength of emissions from
intentional radiators operated within these frequency bands shall comply with the following:

Fisld Fiald
sirength of strangth of
Fundamesntal frequency fundamesntal | harmonics
(rnillivaltss {rmicrovalts!
mstar) mster)
Q02928 MHz . 50 E00
2400-2483 5 MHz ... 50 B0
EF25-ERATEMHz ... 50 B0
2402425 GHz ... 250 2500

(d) Emissions radiated outside of the specified frequency bands, except for harmonics, shall be
attenuated by at least 50 dB below the level of the fundamental or to the general radiated emission
limits in § 15.209, whichever is the lesser attenuation.

] Measure-

Frequency (MHz) (mli:-éfcrt-'.lcnslllgrr:'ngetngrj W?;rfcl?a:a-
{mistars)

0.005-0.490 ... ]|2400F (kHz) alil
04801705 e | 240000F(kHZ) 20
1705300 e | 30 20
A0-BE e 10D 3
82218 ... | 180 3
Me-080 e 200 3
Abowve B30 L | B00 3

“ Except as provided in paragraph (), fundamental smis-
siong from intentional radiators opsrating under this ssction
shall not be kcated in the frequancy bands 54-72 MHz, 76—
88 MHz, 174-216 MHz or 470208 MHz. Howewer, opsaration
within thess frequency bands is parmitted undar ather sec-
tions of thiz part, &.g., $§15.221 and 15 241,
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TEST PROCEDURE

The EUT is placed on a non-conducting table 80 cm above the ground plane for below 1GHz
and 150cm for above 1GHz. The antenna to EUT distance is 3 meters. The EUT is configured in
accordance with ANSI C63.10. The EUT is set to transmit in a continuous mode.

For measurements below 1 GHz the resolution bandwidth is set to 100 kHz for peak detection
measurements or 120 kHz for quasi-peak detection measurements. Peak detection is used
unless otherwise noted as quasi-peak.

For measurements above 1 GHz the resolution bandwidth is set to 1 MHz, then the video
bandwidth is set to 1 MHz for peak measurements and add duty cycle factor for average
measurements. Note: The pre-scan measurements above 1GHz the VBW is set to 30 kHz.
The frequency range of interest is monitored at a fixed antenna height and EUT azimuth. The
EUT is rotated through 360 degrees to maximize emissions received. The antenna is scanned

from 1 to 4 meters above the ground plane to further maximize the emission. Measurements are
made with the antenna polarized in both the vertical and the horizontal positions.

RESULTS

No non-compliance noted:
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5.2. TRANSMITTER ABOVE 1 GHz

HARMONICS AND SPURIOUS EMISSIONS (915 MHz)

RESULTS
||spetroment.on fhember A 13:50:42
185)
B85
: 65
3

[ Parge i RB/LE Ralfittn  Dalffrg Tupe [ Pta #5wpaflods  Position |

f.T5T 30915 26 Jun 2015 26 hpr 201
I,C'_L Fremont,5m Chamber A Mar 2817 3:58: 42
) 3 = 3-Meters
185
B85S
2
S g5
151
4 S G
35| o
1 R5] 18
Freguency (GHz)
Farge (G RBLVBU  Rel/fttn  Detifirg Tope — Fia  Woupa o F & BRI Ref/fetn Dt Type - [ep
26 hpe 201

p.TST 38915 26 Jun 2815

VERTICAL
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DATA
Trace Markers

Marker Frequenc Meter Det AF T711 (dB/m) AmpICDI/Fitr/Pad (aB) DC Corr (dB) Correcte "Avg Limit (dBuv/m) Margin Peak Limit (aBUV/m) PK Azimuth Height Polarity
y Reading d (dB) Margin (Degs) (cm)
(GHz) (dBuVv) Reading (dB)
(dBuV/m)
4 *1.258 30.61 Pl 29.2 -24.1 0 35.71 - - 74 -38.29 0-360 199 v
2 *3.694 34.75 Pl 33 -30.1 0 37.65 - - 74 -36.35 0-360 101 H
3 *4.922 31.79 Pl 34.1 -27.7 0 38.19 - - 74 -35.81 0-360 101 H
5 *3.614 35.34 Pl 33.1 -30.6 0 37.84 - - 74 -36.16 0-360 199 v
6 *4.898 31.32 P 34 -27.3 0 38.02 - - 74 -35.98 0-360 101 \%
1 1.83 35.09 Pl 30.6 -23.6 0 42.09 - - - - 0-360 101 H

* - indicates frequency in CFR15.205/IC8.10 RSS-Restricted Band
Pk - Peak detector

Radiated Emissions

Frequenc Meter Det AFT711 Amp/Cbl/Flitr/ Correcte Avg Limit Margin Peak Limit PK Azimuth Height Polarity
y Reading (dB/m) Pad (dB) d (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(GHz) (dBuv) Reading (dB)
(dBuV/m)
*1.258 35.33 PK2 29.2 -24.1 40.43 - - 74 -33.57 202 112 \
*1.255 24.19 MAv1 29.1 -24 29.29 54 -24.71 - - 202 112 \4
*3.696 39.5 PK2 33 -30.1 42.4 - - 74 -31.6 96 335 H
*3.692 28.21 MAv1 33 -30 31.21 54 -22.79 - - 96 335 H
*4.92 37.42 PK2 34.1 -27.6 43.92 - - 74 -30.08 31 112 H
*4.922 26.95 MAv1 34.1 -27.7 33.35 54 -20.65 - - 31 112 H
*3.612 38.67 PK2 33.1 -30.6 41.17 - - 74 -32.83 168 297 \Y
*3.613 28.75 MAv1 33.1 -30.6 31.25 54 -22.75 - - 168 297 \
*4.899 36.99 PK2 34 -27.3 43.69 - - 74 -30.31 173 259 \Y
*4.897 27.02 MAv1 34 -27.3 33.72 54 -20.28 - - 173 259 \
1.83 39.54 PK2 30.6 -23.6 46.54 - - - - 128 213 H
1.83 33.29 MAv1 30.6 -23.6 43.3 - - - - 128 213 H

* - indicates frequency in CFR15.205/IC8.10 RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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5.3. TRANSMITTER BELOW 1 GHz

5.3.1. FUNDAMENAL FREQUENCY RADIATED EMISSION

Frequenc Meter Det AF T408 (dB/m) Amp/Cbl (dB) Corrected Pk Limit (dBuVv/m) Margin Azimuth Height Polarity
y Reading Reading (dB) (Degs) (cm)
(MHz) (dBuV) (dBuV/m)
914.897 69.69 Pk 26.3 -21.9 74.09 94 -19.91 172 101 H
914.897 61.52 Pk 26.3 -21.9 65.92 94 -28.08 215 118 \

Pk - Peak detector

Note: Peak detector was used as an alternative to CISPR quasi-peak measurements for the
fundamental signal level.
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5.3.2. SPURIOUS EMISSIONS 30 TO 1000 MHz

Carrier
Frequency == |
'l i\l",‘ Py ‘-N‘ : '
‘_\""\L'” "‘-. (/\J’
M,AM
HORIZONTAL
Carrier Freguency q:)
Tk, )““MWM
“"w,‘_\ S (_*,,A,,af.»....»»"
VERTICAL
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FCC ID: S5EST10417 IC: 9086A-ST10417
Data
Trace Markers
Marker Frequency Meter Det AF T408 (dB/m) Amp/Cbl (dB) Correcte QPkK Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading d (dB) (Degs) (cm)
(dBuV) Reading
(dBuVv/m)
1 30.17 38.69 Pk 25.2 -27.3 36.59 40 -3.41 0-360 100 H
24.07 Qp 25.1 -27.2 21.97 40 -18.03 327 148 H
3 49.9538 55.32 Pk 11.8 -27 40.12 40 .12 0-360 100 \
41.78 Qp 11.9 -27 26.68 40 -13.32 315 236 Vv
2 117.89 41.04 Pk 17.6 -26.1 32.54 43.52 -10.98 0-360 300 H
4 119.8025 35.91 Pk 17.7 -26.1 27.51 43.52 -16.01 0-360 100 \4
6 267 31.82 Pk 16.9 -24.4 24.32 46.02 -21.7 0-360 200 \
5 727.3 34.83 Pk 24.5 -23.5 35.83 46.02 -10.19 0-360 100 H

Pk - Peak detector
Qp - Quasi-Peak detector
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5.3.3. SPURIOUS EMISSIONS 9 kHz TO 30 MHz

B AN

FCC 15.209 Bolow 38MHz 15T 30915 7 Oct 2846
NOTE: KDB 937606 OATS and Chamber Correlation Justification

- Based on FCC 15.31 (f) (2): measurements may be performed at a distance closer than that
specified in the regulations; however, an attempt should be made to avoid making measurements in the

near field.
- OATs and chamber correlation testing had been performed and chamber measured test result is the

worst case test result.
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Trace Markers

Ma Frequ Meter De Loo Cbl Dist Corre Peak Margi Avg Margi QP Margi QP Mar Peak Margi Avg Margin Azi
rke ency Readi t p (dB Corr cted Limit n Limit n Limit n Limit gin Limit n Limit (dB) mut
r (MHz) ng Ant ) 300m | Readi | (dBuv/ (dB) (dBuv (dB) (dBu (dB) (dBu @B | (dBuv (dB) (dBu h

(dBuv enn ng m) Im) V/m) V/m) ) /m) V/m) (De
) a (dBu gs)
(dB Volts)
Im)
5 .04612 48.41 Pk 12. 1.4 -80 - 54.31 -72 34.31 -52 0-
5 17.69 360
1 .04644 46.89 Pk 12. 1.4 -80 - 54.25 -73.46 34.25 -53.46 0-
5 19.21 360
6 .09144 40.42 Pk 11. 1.4 -80 - 28.37 -54.75 0-
8 26.38 360
2 .09239 39.62 Pk 11. 1.4 -80 - 28.28 -55.46 0-
8 27.18 360
7 .24901 45.59 Pk 11. 15 -80 - 39.69 -60.9 19.69 -40.9 0-
7 21.21 360
3 2713 43.16 Pk 11. 15 -80 - 38.94 -62.58 18.94 -42.58 0-
7 23.64 360
Pk - Peak detector
M Frequen Meter Det Loo Cbl Dist Corr Peak Mar Avg Mar QP Mar QP Margin Peak Mar Avg Mar Azi
a cy Readi p (dB Corr ecte Limit gin Limit gin Limit gin Limit (dB) Limit gin Limit gin mut
r (MHz) ng Ante ) 30m d (dBuVv/ (dB (dBuVv/m (dB (dBuv/ (dB (dBuv/ (dBu (dB (dBuVv/m (dB h
k (dBu nna Read m) ) ) ) m) ) m) V/m) ) ) ) (De
e V) (dB/ ing gs)
r m) (dBu
Volts
)
4 1.91879 24.21 Pk 119 15 -40 -2.39 29.5 -31.89 0-
360
8 4.68446 18.66 Pk 115 15 -40 -8.34 29.5 -37.84 0-
360

Pk - Peak detector
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6. AC POWER LINE CONDUCTED EMISSIONS

LIMITS

FCC §15.207 (a)

RSS-Gen 8.8
Frequency of Emission (MHz) Conducted Limit (dBuV)
uasi-peak Average
0.15-0.5 b to 56 56 to 46
0.5-5 56 A6
5-30 ) Sl

Decreases with the loganthm of the frequency.

RESULTS
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LINE 1 RESULTS

Trace Markers

Range 1: Line-L1 .15 - 30MHz
Marker Frequenc Meter Det LISN L1 LC Limiter Corrected CFR 47 QP CFR 47 Av(CISPR
y Reading Cables (dB) Reading Part 15 Margin Part 15 )Margin
(MHz) (dBuV) C1&C3 dBuv Class B (dB) Class B (dB)
QP Avg
1 .168 40.48 Qp 0 0 10.1 50.58 65.06 -14.48 - -
2 177 26.27 Ca 0 A1 10.1 36.47 - - 54.63 -18.16
3 .222 33.35 Qp 0 A 10.1 43.55 62.74 -19.19 - -
4 .22425 24.32 Ca 0 A1 10.1 34.52 - - 52.66 -18.14
5 .2715 37.33 Qp 0 A1 10.1 47.53 61.07 -13.54 - -
6 .27375 23.13 Ca 0 A 10.1 33.33 - - 51 -17.67
7 .3615 29.35 Qp 0 A 10.1 39.55 58.69 -19.14 - -
8 .3615 12.13 Ca 0 A 10.1 22.33 - - 48.69 -26.36
9 3.61275 20.08 Qp 0 A 10.1 30.28 56 -25.72 - -
10 3.6105 7.31 Ca 0 A 10.1 17.51 - - 46 -28.49
11 8.40863 14.91 Qp 0 .2 10.2 25.31 60 -34.69 - -
12 8.40638 7.52 Ca 0 2 10.2 17.92 - - 50 -32.08

Qp - Quasi-Peak detector
Ca - CISPR average detection
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LINE 2 RESULTS

Trace Markers

Range 2: Line-L2 .15 - 30MHz
Marker Frequenc Meter Det LISN L2 LC Limiter Corrected CFR 47 QP CFR 47 Av(CISPR
y Reading Cables (dB) Reading Part 15 Margin Part 15 )Margin
(MHz) (dBuv) C2&C3 dBuv Class B (dB) Class B (dB)
QP Avg
13 .168 40.84 Qp 0 0 10.1 50.94 65.06 -14.12 B -
14 177 27.54 Ca 0 1 10.1 37.74 . - 54.63 -16.89
15 .2715 37.16 Qp 0 1 10.1 47.36 61.07 -13.71 - -
16 .27375 25.68 Ca 0 A 10.1 35.88 - - 51 -15.12
17 .3165 27.65 Qp 0 1 10.1 37.85 59.8 -21.95 - -
18 .3165 13.62 Ca 0 A 10.1 23.82 - - 49.8 -25.98
19 5.01675 21.04 Qp 0 1 10.1 31.24 60 -28.76 - -
20 5.0235 11.23 Ca 0 A 10.1 21.43 - - 50 -28.57
21 11.247 11.3 Qp 0 .2 10.2 21.7 60 -38.3 - -
22 11.2403 3.64 Ca 0 2 10.2 14.04 - - 50 -35.96
23 29.2313 14.61 Qp 1 .3 10.4 25.41 60 -34.59 - -
24 29.229 9.26 Ca 1 .3 10.4 20.06 - - 50 -29.94

Qp - Quasi-Peak detector
Ca - CISPR average detection
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